

TEST CERTIFICATE

of the slide-blocking property in wet loaded barefoot areas of floor coverings

Tested object: **resilient covering**

Article description: Primo Safe. T (Slip resistant homogeneous vinyl flooring)
Kind of material: Polyvinylchlorid - PVC
Dimensions: rolled goods; length and width variable, thickness 2,0 mm
Colour: grey-white-mix, black spotted
Surface: even, fine raw embossed
Producer/supplier: Tarkett AB
Ekenäsvägen
372 81 Ronneby
SWEDEN

Applicant: Tarkett AB
Ekenäsvägen
372 81 Ronneby
SWEDEN

Certificate No.: 65221401.001

Test date: 06.02.2014

Sampling: Sent by the customer to the research institute

Test method: **DIN 51097**, ed. 11/92
"Testing of floor coverings; determination of the anti-slip properties;
wet-loaded barefoot areas; walking method - ramp test"
Side-blocking Floorings – List NB
"Requirements of the control-committee"
Delivery of the test material has been effected in ready-to test surface condition.

Test result: Average inclination angle: **23°**

Assessment: **Assessment group of anti-slip property: B**

SÄUREFLIESNER-VEREINIGUNG E. V.
Institut für Wand- und Bodenbeläge
Managing Director



Dr.-Ing. Erich H. Nolting



Großburgwedel, 26.02.2014
Schu/ed

This test-certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test-specimen. The report is given for 5 years (starting from test date). Publication and reproduction of this report is only allowed in unabridged form.

– Institut für Wand- und Bodenbeläge –
SÄUREFLIESNER-VEREINIGUNG E.V.

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

